
Page 1 

 
St. Johns County School District 

 Sebastian Administrative Annex 
 Purchasing Department 
 3015 Lewis Speedway, Building 5  
 St. Augustine, FL  32084 
 
RFP TITLE:  Operation and Management of  
Water and Wastewater Treatment Plant 
 

F.O.B. Destination: District Wide 
 
RFP DUE DATE AND TIME:  October 12, 2018 @ 1:30 pm 
RFP OPENING DATE AND TIME:  October 12, 2018 @ 2:00 pm 
 

SUBMIT RFP TO:   Sebastian Administrative Annex            RFP OPENING LOCATION:   Sebastian Administrative Annex 
 Purchasing Department Purchasing Department 
 3015 Lewis Speedway, Building 5 3015 Lewis Speedway, Building 5 
 St. Augustine, FL 32084 St. Augustine, FL 32084 

REQUIRED SUBMITTALS CHECKLIST - Each submittal checked below is required for proposal to be considered. 
[...]
When reporting analytical results that fall below a laboratory's reported method detection limits or practical quantification limits, the following instructions should be used, unless indicated otherwise in the permit or on the DMR: 
 

1. Results greater than or equal to the PQL shall be reported as the measured quantity. 
2. Results less than the PQL and greater than or equal to the MDL shall be reported as the laboratory's MDL value.  These values shall be deemed equal to the MDL when necessary to calculate an average for that parameter and 

when determining compliance with permit limits. 
3. Results less than the MDL shall be reported by entering a less than sign ("<") followed by the laboratory's MDL value, e.g. < 0.001.  A value of one-half the MDL or one-half the effluent limit, whichever is lower, shall be 

used for that sample when necessary to calculate an average for that parameter.  Values less than the MDL are considered to demonstrate compliance with an effluent limitation.   
 
PART A -DISCHARGE MONITORING REPORT (DMR) 
 
Part A of the DMR is comprised of one or more sections, each having its own header information.  Facility information is preprinted in the header as well as the monitoring group number, whether the limits and monitoring 
requirements are interim or final, and the required submittal frequency (e.g. monthly, annually, quarterly, etc.).  Submit Part A based on the required reporting frequency in the header and the instructions shown in the permit.  The 
following should be completed by the permittee or authorized representative:   
 
Resubmitted DMR: Check this box if this DMR is being re-submitted because there was information missing from or information that needed correction on a previously submitted DMR.  The information that is being revised 
should be clearly noted on the re-submitted DMR (e.g. highlight, circle, etc.)   
No Discharge From Site: Check this box if no discharge occurs and, as a result, there are no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number; however, if the monitoring 
group includes other monitoring locations (e.g., influent sampling), the "NOD" code should be used to individually denote those parameters for which there was no discharge.  
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data correspond to the monitoring group 
number in the header. Enter the data or calculated results for each parameter on this row in the non-shaded area above the limit.  Be sure the result being entered corresponds to the appropriate statistical base code (e.g. annual average, 
monthly average, single sample maximum, etc.) and units.  Data qualifier codes are not to be reported on Part A. 
No. Ex.:  Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-shaded area.  If none, enter zero. 
Frequency of Analysis: The shaded areas in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement was made in the 
space above the shaded area. 
Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area. 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the event there are 
questions concerning this report.  Enter the date when the report is signed. 
Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation.  If more space is needed, reference all attachments in this area. 
 

Attachment A



PART B - DAILY SAMPLE RESULTS 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Daily Monitoring Results: Transfer all analytical data from your facility's laboratory or a contract laboratory's data sheets for all day(s) that samples were collected.  Record the data in the units indicated. Table 1 in Chapter 62-160, 
F.A.C., contains a complete list of all the data qualifier codes that your laboratory may use when reporting analytical results. However, when transferring numerical results onto Part B of the DMR, only the following data qualifier 
codes should be used and an explanation provided where appropriate.  

CODE DESCRIPTION/INSTRUCTIONS 
< The compound was analyzed for but not detected. 
A Value reported is the mean (average) of two or more determinations. 
J Estimated value, value not accurate. 
Q Sample held beyond the actual holding time. 
Y Laboratory analysis was from an unpreserved or improperly preserved sample. 

To calculate the monthly average, add each reported value to get a total.  For flow, divide this total by the number of days in the month.  For all other parameters, divide the total by the number of observations.   
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period.  Use additional sheets as necessary. 
 
PART D - GROUND WATER MONITORING REPORT 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Date Sample Obtained: Enter the date the sample was taken.  Also, check whether or not the well was purged before sampling. 
Time Sample Obtained: Enter the time the sample was taken. 
Sample Measurement: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Data qualifier codes are not to be reported on Part D. 
Detection Limits: Record the detection limits of the analytical methods used. 
Analysis Method: Indicate the analytical method used.  Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.   
Sampling Equipment Used: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.) 
Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N). 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the event there are 
questions concerning this report.  Enter the date when the report is signed. 
Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected.  If more space is needed, reference all attachments in this area. 
 
SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES 
 
Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days).  Record in million gallons per day (MGD). 
Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge.  The average flow rate can be calculated based on two measurements; one made at the start and 
one made at the end of the discharge period.  Measurements are to be made at the upstream gauging station described in the permit. 
Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate.  Enter the Actual Stream Dilution Ratio accurate to the nearest 0.1. 
No. of Days the SDF > Stream Dilution Ratio:  For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio.  On Part B of the DMR, enter an asterisk 
(*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge.  On Part A of the DMR, add up the days with an "*" and record the total number of days the Stream Dilution Factor was greater than the Stream 
Dilution Ratio. 
CBOD5:  Enter the average CBOD5 of the reclaimed water discharged during the period shown in duration of discharge.   
TKN:  Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge. 
Actual Rainfall: Enter the actual rainfall for each day on Part B.  Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfall on Part A.  The cumulative rainfall to date for this calendar year 
is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data. 
Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfall during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfall for the average rainfall year is 
the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data. 
No. of Days LWWD Activated During Calendar Year:  Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year. 
Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge. 
 

Attachment A



 

www.dep.state.fl.us 

 

FLORIDA DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 
 

NORTHEAST DISTRICT 

8800 BAYMEADOWS WAY WEST, SUITE 100 

JACKSONVILLE, FLORIDA 32256 

RICK SCOTT 

GOVERNOR 

 

CARLOS LOPEZ-CATERA 

LT. GOVERNOR 

 

HERSCHEL T. VINYARD JR. 

SECRETARY 

 

 

August 13, 2014 

 

 

 

In the Matter of an 

Application for Permit by: 

 

Mr. Tim Forson File Number FLA395692-005-DW4P 

Deputy Superintendent for Operations St. Johns County 

St. Johns County School District Southwood Elementary WWTF 

40 Orange Street   

Saint Augustine, Florida 32084  

 

NOTICE OF PERMIT ISSUANCE 

 

Enclosed is Permit Number FLA395692 to operate the Southwood Elementary 

Wastewater treatment Facility (WWTF).  The WWTF is an existing 0.008 MGD annual 

average daily flow (AADF) permitted capacity domestic wastewater treatment facility 

using Modified Ludzack-Ettinger activated sludge process consisting of  a 6-feet 

diameter influent pump station with dual 150-GPM pumps, a static screen with 0.10 inch 

slots, two 7,000-gallon flow equalization tanks, a splitter box, two 7,000-gallon anoxic 

tanks, four 7,000-gallon aeration tanks, two 86.5-ft2 surface area secondary clarifiers, 

two 7-ft2 surface area US filters with anthracite and sand media, two 775-gallon chlorine 

contact chambers, two 40-GPD hypochlorite pumps (one backup), a  30-gallon 

hypochlorite holding tank, two 5-GPD polymer pumps (one backup), a 30-gallon 

polymer solution holding tank, a weir box with a 22 ½ degree; V-notch weir, a 8 inch 

diameter reclaimed water pump station with dual 310-GPM pumps, two 6,700-gallon 

sludge holding tanks, and a 50-Kw onsite emergency electric generator. Effluent will be 

high-level disinfection and discharged to an onsite absorption field. Wastewater biosolids 

are hauled to Rainbow Ranch RMF for treatment and final disposal.  The permit is issued 

under Chapter 403, Florida Statutes. 

 

Monitoring requirements under this permit are effective on the first day of the second 

month following the effective date of the permit (March 2015).  Until such time, the 

permittee shall continue to monitor and report in accordance with previously effective 

permit requirements, if any. 

 

The Department's proposed agency action shall become final unless a timely petition for 

an administrative hearing is filed under Sections 120.569 and 120.57, Florida Statutes, 

within fourteen days of receipt of notice.  The procedures for petitioning for a hearing are 

set forth below. 

Attachment B



Southwood Elementary WWTF  

FLA395692-005 

Page 2 of 5 

August 13, 2014 
 

 

www.dep.state.fl.us 

A person whose substantial interests are affected by the Department's proposed 

permitting decision may petition for an administrative proceeding (hearing) under 

Sections 120.569 and 120.57, Florida Statutes.  The petition must contain the information 

set forth below and must be filed (received by the Clerk) in the Office of General Counsel 

of the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, 

Florida 32399-3000.   

 

Under Rule 62-110.106(4), Florida Administrative Code, a person may request an 

extension of the time for filing a petition for an administrative hearing.  The request must 

be filed (received by the Clerk) in the Office of General Counsel before the end of the 

time period for filing a petition for an administrative hearing. 

 

Petitions by the applicant or any of the persons listed below must be filed within fourteen 

days of receipt of this written notice.  Petitions filed by any persons other than those 

entitled to written notice under Section 120.60(3), Florida Statutes, must be filed within 

fourteen days of publication of the notice or within fourteen days of receipt of the written 

notice, whichever occurs first.  Section 120.60(3), Florida Statutes, however, also allows 

that any person who has asked the Department in writing for notice of agency action may 

file a petition within fourteen days of receipt of such notice, regardless of the date of 

publication.   

 

The petitioner shall mail a copy of the petition to the applicant at the address indicated 

above at the time of filing.  The failure of any person to file a petition or request for an 

extension of time within fourteen days of receipt of notice shall constitute a waiver of 

that person's right to request an administrative determination (hearing) under Sections 

120.569 and 120.57, Florida Statutes.  Any subsequent intervention (in a proceeding 

initiated by another party) will be only at the discretion of the presiding officer upon the 

filing of a motion in compliance with Rule 28-106.205, Florida Administrative Code. 

 

A petition that disputes the material facts on which the Department's action is based must 

contain the following information, as indicated in Rule 28-106.201, Florida 

Administrative Code:   

(a) The name and address of each agency affected and each agency's file or 

identification number, if known; 

(b) The name, address, any e-mail address, any facsimile number, and telephone 

number of the petitioner, if the petitioner is not represented by an attorney or a 

qualified representative; the name, address, and telephone number of the 

petitioner's representative, if any, which shall be the address for service purposes 

during the course of the proceeding; and an explanation of how the petitioner's 

substantial interests will be affected by the determination; 

(c) A statement of when and how the petitioner received notice of the Department's 

decision; 

Attachment B



Southwood Elementary WWTF  

FLA395692-005 

Page 3 of 5 

August 13, 2014 
 

 

www.dep.state.fl.us 

(d) A statement of all disputed issues of material fact. If there are none, the petition 

must so indicate; 

(e) A concise statement of the ultimate facts alleged, including the specific facts the 

petitioner contends warrant reversal or modification of the Department's proposed 

action; 

(f) A statement of the specific rules or statutes the petitioner contends require 

reversal or modification of the Department's proposed action, including an 

explanation of how the alleged facts relate to the specific rules or statutes; and 

(g) A statement of the relief sought by the petitioner, stating precisely the action 

petitioner wishes the Department to take with respect to the Department's 

proposed action. 

 

Because the administrative hearing process is designed to formulate final agency action, 

the filing of a petition means that the Department's final action may be different from the 

position taken by it in this notice.  Persons whose substantial interests will be affected by 

any such final decision of the Department have the right to petition to become a party to 

the proceeding, in accordance with the requirements set forth above.  

 

In addition to requesting an administrative hearing, any petitioner may elect to pursue 

mediation.  The election may be accomplished by filing with the Department a mediation 

agreement with all parties to the proceeding (i.e., the applicant, the Department, and any 

person who has filed a timely and sufficient petition for a hearing).   The agreement must 

contain all the information required by Rule 28-106.404, Florida Administrative Code.  

The agreement must be received by the Clerk in the Office of General Counsel of the 

Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 

32399-3000, within ten days after the deadline for filing a petition, as set forth above.  

Choosing mediation will not adversely affect the right to a hearing if mediation does not 

result in a settlement. 

 

As provided in Section 120.573, Florida Statutes, the timely agreement of all parties to 

mediate will toll the time limitations imposed by Sections 120.569 and 120.57, Florida 

Statutes, for holding an administrative hearing and issuing a final order.  Unless 

otherwise agreed by the parties, the mediation must be concluded within sixty days of the 

execution of the agreement.  If mediation results in settlement of the administrative 

dispute, the Department must enter a final order incorporating the agreement of the 

parties.  Persons seeking to protect their substantial interests that would be affected by 

such a modified final decision must file their petitions within fourteen days of receipt of 

this notice, or they shall be deemed to have waived their right to a proceeding under 

Sections 120.569 and 120.57, Florida Statutes.  If mediation terminates without 

settlement of the dispute, the Department shall notify all parties in writing that the 

administrative hearing processes under Sections 120.569 and 120.57, Florida Statutes, 

remain available for disposition of the dispute, and the notice will specify the deadlines 

Attachment B



Southwood Elementary WWTF  

FLA395692-005 

Page 4 of 5 

August 13, 2014 
 

 

www.dep.state.fl.us 

that then will apply for challenging the agency action and electing remedies under those 

two statutes. 

 

This permit action is final and effective on the date filed with the Clerk of the Department 

unless a petition (or request for an extension of time) is filed in accordance with the above.  

Upon the timely filing of a petition (or request for an extension of time), this permit will 

not be effective until further order of the Department. 

 

Any party to this permit has the right to seek judicial review of the permit action under 

Section 120.68, Florida Statutes, by the filing of a notice of appeal under Rules 9.110 and 

9.190, Florida Rules of Appellate Procedure, with the Clerk of the Department in the 

Office of General Counsel, 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, 

Florida, 32399-3000, and by filing a copy of the notice of appeal accompanied by the 

applicable filing fees with the appropriate district court of appeal.  The notice of appeal 

must be filed within 30 days from the date when this permit action is filed with the Clerk 

of the Department. 

 

Executed in Jacksonville, Florida. 

 

STATE OF FLORIDA DEPARTMENT 

OF ENVIRONMENTAL 

PROTECTION 

   
 Jeff Martin, P.E. 

 Wastewater Permitting Chief   

 

JM/lb 

 

Enclosure 

 

c: Chris Mickler, P.E 

 St. Johns County Health Department 

 St. Johns County Board of County Commissioners  

Attachment B



Southwood Elementary WWTF  

FLA395692-005 

Page 5 of 5 

August 13, 2014 
 

 

www.dep.state.fl.us 

FILING AND ACKNOWLEDGEMENT/CERTIFICATE OF SERVICE 

 

Filed on this date pursuant to § 120.52, Florida Statutes, with the designated Department 

Clerk, receipt of which is hereby acknowledged.  The undersigned hereby certifies that 

this Notice of Permit Issuance and all copies were sent before the close of business on 

August 13, 2014 to the listed persons. 

 

      August 13, 2014____ 

Clerk     Date 

 

Attachment B



 

 

 
www.dep.state.fl.us 

 

FLORIDA DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 
 

NORTHEAST DISTRICT 

8800 BAYMEADOWS WAY WEST, SUITE 100 

JACKSONVILLE, FLORIDA 32256 

RICK SCOTT 

GOVERNOR 

 

CARLOS LOPEZ-CATERA 

LT. GOVERNOR 

 

HERSCHEL T. VINYARD JR. 

SECRETARY  

FLORIDA DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 
 

NORTHEAST DISTRICT 

8800 BAYMEADOWS WAY WEST, SUITE 100 

JACKSONVILLE, FLORIDA 32256 

RICK SCOTT 

GOVERNOR 

 

CARLOS LOPEZ-CATERA 

LT. GOVERNOR 

 

HERSCHEL T. VINYARD JR. 

SECRETARY  

FLORIDA DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 
 

NORTHEAST DISTRICT 

8800 BAYMEADOWS WAY WEST, SUITE 100 

JACKSONVILLE, FLORIDA 32256 

RICK SCOTT 

GOVERNOR 

 

CARLOS LOPEZ-CATERA 

LT. GOVERNOR 

 

HERSCHEL T. VINYARD JR. 

SECRETARY 

 

STATE OF FLORIDA 

DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FLA395692 

St. Johns County School District 
FILE NUMBER: FLA395692-005-DW4P 

EFFECTIVE DATE: January 21, 2015 

RESPONSIBLE OFFICIAL: EXPIRATION DATE: January 20, 2020 

Mr. Tim Forson  

Deputy Superintendent for Operations  

St. Johns County School District  

40 Orange Street   

Saint Augustine, Florida 32084  

FACILITY: 

Southwood Elementary WWTF 

4700 State Road 206 

Hastings, Florida 32145  

St. Johns County 

Latitude: 2943' 39.0281" N Longitude: 8128' .0282" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the 

Florida Administrative Code (F.A.C.).  This permit does not constitute authorization to discharge wastewater 

other than as expressly stated in this permit.  The above named permittee is hereby authorized to operate the 

facilities in accordance with the documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

An existing 0.008 MGD annual average daily flow (AADF) permitted capacity WWTF with Modified Ludzack-

Ettinger activated sludge process consisting of  a 6-feet diameter influent pump station with dual 150-GPM 

pumps, a static screen with 0.10 inch slots, two 7,000-gallon flow equalization tanks, a splitter box, two 7,000-

gallon anoxic tanks, four 7,000-gallon aeration tanks, two 86.5-ft2 surface area secondary clarifiers, two 7-ft2 

surface area US filters with anthracite and sand media, two 775-gallon chlorine contact chambers, two 40-GPD 

hypochlorite pumps (one backup), a  30-gallon hypochlorite holding tank, two 5-GPD polymer pumps (one 

backup), a 30-gallon polymer solution holding tank, a weir box with a 22 ½ degree; V-notch weir, a 8 inch 

diameter reclaimed water pump station with dual 310-GPM pumps, two 6,700-gallon sludge holding tanks, and a 

50-Kw onsite emergency electric generator. Effluent will be high-level disinfection and discharged to an onsite 

absorption field. Wastewater biosolids are hauled to Rainbow Ranch RMF for treatment and final disposal. 

REUSE OR DISPOSAL: 

Land Application R-001: An existing 0.008 MGD annual average daily flow permitted capacity absorption field 

system,   R-001,  consists of an above ground absorption field, which is divided into two operation zones, located 

approximately at latitude 2943' 39" N, longitude 8127' 58" W. 

 

Attachment B



PERMITTEE: St. Johns County School District PERMIT  NUMBER: FLA395692 

FACILITY: Southwood Elementary WWTF EXPIRATION DATE: 

 

January 20, 2020 

2 

 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this 

cover sheet and Part I through Part IX on pages 1 through 232 of this permit.

Attachment B



PERMITTEE: St. Johns County School District PERMIT  NUMBER: FLA395692 

FACILITY: Southwood Elementary WWTF EXPIRATION DATE: 

 

January 20, 2020 

3 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to direct 

reclaimed water to Reuse System R-001.  Such reclaimed water shall be limited and monitored by the permittee as specified below and 

reported in accordance with Permit Condition I.B.6.: 

   Reclaimed Water Limitations Monitoring Requirements  

 

Parameter 

 

Units 

 

Max/Min 

 

Limit 

 

Statistical Basis 

Frequency of  

Analysis 

 

Sample Type 

Monitoring  

Site Number 

 

Notes 

Flow 

MGD 

Max 

Max 

Max 

0.008 

Report 

Report 

Annual Average 

3-month Average 

Monthly Average 

5 Days/Week Meter EFA-1 See I.A.3 

Percent Capacity, 

(TMADF/Permitted 

Capacity) x 100 

percent Max Report Monthly Total Monthly Calculated CAL-1  

BOD, Carbonaceous 

5 day, 20C 
mg/L 

Max 

Max 

Max 

Max 

20.0 

30.0 

45.0 

60.0 

Annual Average 

Monthly Average 

Weekly Average 

Single Sample 

Monthly Grab EFA-1  

Solids, Total 

Suspended 
mg/L Max 10.0 Single Sample Monthly Grab EFA-1  

Coliform, Fecal 

#/100mL 

Max 

Max 

Max 

200 

200 

800 

Monthly Geometric Mean 

Annual Average 

Single Sample 

Monthly Grab EFA-1 See I.A.4 

pH 
s.u. 

Min 

Max 

6.0 

8.5 

Single Sample 

Single Sample 
5 Days/Week Grab EFA-1  

Chlorine, Total 

Residual (For 

Disinfection) 

mg/L Min 0.5 Single Sample 5 Days/Week Grab EFA-1 See I.A.5 

Nitrogen, Nitrate, 

Total (as N) 
mg/L Max 12.0 Single Sample Monthly Grab EFA-1  

Solids, Total 

Dissolved 
mg/L Max Report Single Sample 

Semi-Annual 

(Twice a year) 
Grab EFA-1  

  

Attachment B



PERMITTEE: St. Johns County School District PERMIT  NUMBER: FLA395692 

FACILITY: Southwood Elementary WWTF EXPIRATION DATE: 

 

January 20, 2020 

4 

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition 

I.A.1. and as described below: 

 

Monitoring Site 

Number 

 

Description of Monitoring Site 

EFA-1 Effluent sample point immediately after disinfection and prior to discharge to 

the absorption field 

CAL-1 Calculated Value 

3. A meter shall be utilized to measure flow and calibrated at least once every 12 months.  [62-

601.200(17) and .500(6)]  

4. The effluent limitation for the monthly geometric mean for fecal coliform is only applicable if 10 or 

more values are reported.  If fewer than 10 values are reported, the monthly geometric mean shall be 

calculated and reported on the Discharge Monitoring Report.  [62-600.440(4)(c)] 

5. Total residual chlorine must be maintained for a minimum contact time of 15 minutes based on peak 

hourly flow.  [62-610.510, 62-600.440(4)(b) and (5)(b)] 

Attachment B



PERMITTEE: St. Johns County School District PERMIT  NUMBER: FLA395692 

FACILITY: Southwood Elementary WWTF EXPIRATION DATE: 

 

January 20, 2020 

5 

B. Other Limitations and Monitoring and Reporting Requirements 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the treatment facility shall be limited 

and monitored by the permittee as specified below and reported in accordance with condition I.B.6. 

   Limitations Monitoring Requirements  
[...]
noncompliance including exact dates and time, and if the noncompliance has not 

been corrected, the anticipated time it is expected to continue; and steps taken or 

planned to reduce, eliminate, and prevent recurrence of the noncompliance.   

a. The following shall be included as information which must be reported within 24 

hours under this condition: 

(1) Any unanticipated bypass which causes any reclaimed water or effluent to 

exceed any permit limitation or results in an unpermitted discharge, 

(2) Any upset which causes any reclaimed water or the effluent to exceed any 

limitation in the permit, 

(3) Violation of a maximum daily discharge limitation for any of the pollutants 

specifically listed in the permit for such notice, and 

(4) Any unauthorized discharge to surface or ground waters.   

b. Oral reports as required by this subsection shall be provided as follows: 

(1) For unauthorized releases or spills of treated or untreated wastewater 

reported pursuant to subparagraph (a)4. that are in excess of 1,000 gallons 

per incident, or where information indicates that public health or the 

environment will be endangered, oral reports shall be provided to the STATE 

WARNING POINT TOLL FREE NUMBER (800) 320-0519, as soon as 

practical, but no later than 24 hours from the time the permittee becomes 

aware of the discharge. The permittee, to the extent known, shall provide the 

following information to the State Warning Point: 

(a) Name, address, and telephone number of person reporting;  

(b) Name, address, and telephone number of permittee or responsible person 

for the discharge;  

(c) Date and time of the discharge and status of discharge (ongoing or 

ceased);  

(d) Characteristics of the wastewater spilled or released (untreated or treated, 

industrial or domestic wastewater); 

(e) Estimated amount of the discharge;  

(f) Location or address of the discharge;  

(g) Source and cause of the discharge; 

(h) Whether the discharge was contained on-site, and cleanup actions taken 

to date;  

Attachment B



PERMITTEE: St. Johns County School District PERMIT  NUMBER: FLA395692 

FACILITY: Southwood Elementary WWTF EXPIRATION DATE: 

 

January 20, 2020 

21 

(i) Description of area affected by the discharge, including name of water 

body affected, if any; and 

(j) Other persons or agencies contacted.   

(2) Oral reports, not otherwise required to be provided pursuant to subparagraph 

b.1 above, shall be provided to the Department's Northeast District Office 

within 24 hours from the time the permittee becomes aware of the 

circumstances.   

c. If the oral report has been received within 24 hours, the noncompliance has been 

corrected, and the noncompliance did not endanger health or the environment, 

the Department's Northeast District Office shall waive the written report.   

[62-620.610(20)] 

21. The permittee shall report all instances of noncompliance not reported under Permit 

Conditions IX.17., IX.18., or IX.19. of this permit at the time monitoring reports are 

submitted.  This report shall contain the same information required by Permit 

Condition IX.20. of this permit.  [62-620.610(21)] 

22. Bypass Provisions.   

a. "Bypass" means the intentional diversion of waste streams from any portion of a 

treatment works.   

b. Bypass is prohibited, and the Department may take enforcement action against a 

permittee for bypass, unless the permittee affirmatively demonstrates that: 

(1) Bypass was unavoidable to prevent loss of life, personal injury, or severe 

property damage; and  

(2) There were no feasible alternatives to the bypass, such as the use of auxiliary 

treatment facilities, retention of untreated wastes, or maintenance during 

normal periods of equipment downtime.  This condition is not satisfied if 

adequate back-up equipment should have been installed in the exercise of 

reasonable engineering judgment to prevent a bypass which occurred during 

normal periods of equipment downtime or preventive maintenance; and 

(3) The permittee submitted notices as required under Permit Condition IX.22.c. 

of this permit.   

c. If the permittee knows in advance of the need for a bypass, it shall submit prior 

notice to the Department, if possible at least 10 days before the date of the 

bypass.  The permittee shall submit notice of an unanticipated bypass within 24 

hours of learning about the bypass as required in Permit Condition IX.20. of this 

permit.  A notice shall include a description of the bypass and its cause; the 

period of the bypass, including exact dates and times; if the bypass has not been 

corrected, the anticipated time it is expected to continue; and the steps taken or 

planned to reduce, eliminate, and prevent recurrence of the bypass.   

d. The Department shall approve an anticipated bypass, after considering its adverse 

effect, if the permittee demonstrates that it will meet the three conditions listed in 

Permit Condition IX.22.b.(1) through (3) of this permit.   

Attachment B



PERMITTEE: St. Johns County School District PERMIT  NUMBER: FLA395692 

FACILITY: Southwood Elementary WWTF EXPIRATION DATE: 

 

January 20, 2020 

22 

e. A permittee may allow any bypass to occur which does not cause reclaimed 

water or effluent limitations to be exceeded if it is for essential maintenance to 

assure efficient operation.   These bypasses are not subject to the provisions of 

Permit Condition IX.22.b. through d. of this permit.   

[62-620.610(22)] 

23. Upset Provisions.   

a. "Upset" means an exceptional incident in which there is unintentional and 

temporary noncompliance with technology-based effluent limitations because of 

factors beyond the reasonable control of the permittee.   

(1) An upset does not include noncompliance caused by operational error, 

improperly designed treatment facilities, inadequate treatment facilities, lack 

of preventive maintenance, careless or improper operation.   

(2) An upset constitutes an affirmative defense to an action brought for 

noncompliance with technology based permit effluent limitations if the 

requirements of upset provisions of Rule 62-620.610, F.A.C., are met.   

b. A permittee who wishes to establish the affirmative defense of upset shall 

demonstrate, through properly signed contemporaneous operating logs, or other 

relevant evidence that: 

(1) An upset occurred and that the permittee can identify the cause(s) of the 

upset; 

(2) The permitted facility was at the time being properly operated; 

(3) The permittee submitted notice of the upset as required in Permit Condition 

IX.20. of this permit; and 

(4) The permittee complied with any remedial measures required under Permit 

Condition IX.5. of this permit.   

c. In any enforcement proceeding, the burden of proof for establishing the 

occurrence of an upset rests with the permittee.   

d. Before an enforcement proceeding is instituted, no representation made during 

the Department review of a claim that noncompliance was caused by an upset is 

final agency action subject to judicial review.   

[62-620.610(23)] 

Attachment B



PERMITTEE: St. Johns County School District PERMIT  NUMBER: FLA395692 

FACILITY: Southwood Elementary WWTF EXPIRATION DATE: 

 

January 20, 2020 

23 

 

Executed in Jacksonville, Florida. 

 

STATE OF FLORIDA DEPARTMENT 

OF ENVIRONMENTAL 

PROTECTION 

 
Jeff Martin, P.E. 

Wastewater Permitting Chief  

 

PERMIT ISSUANCE DATE:  

August 13, 2014_____________ 

JM/lb 

 

Attachment 

 

 

Attachment B



 

 

STATEMENT OF BASIS 

FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER:  FLA395692-005 

FACILITY NAME:  Southwood Elementary WWTF 

FACILITY LOCATION:  S.R. 206, Hastings, FL 32145 

       St. Johns County 

NAME OF PERMITTEE:  St. Johns County School District  

PERMIT WRITER:  Joseph Emery, P.E. 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number:  FLA395692-005-DW4P 

Application Submittal Date:  July 17, 2014 

b. Type of Facility 

Domestic Wastewater Treatment Plant 

Ownership Type:  County 

SIC Code:  4952 

c. Facility Capacity 

 Existing Permitted Capacity: 0.008 mgd  Annual Average Daily Flow 

Proposed Increase in Permitted Capacity: 0.00 mgd  Annual Average Daily Flow 

Proposed Total Permitted Capacity: 0.008 mgd  Annual Average Daily Flow 

d. Description of Wastewater Treatment 

An existing 0.008 MGD annual average daily flow (AADF) permitted capacity WWTF with Modified 

Ludzack-Ettinger activated sludge process consisting of  a 6-feet diameter influent pump station with 

dual 150-GPM pumps, a static screen with 0.10 inch slots, two 7,000-gallon flow equalization tanks, a 

splitter box, two 7,000-gallon anoxic tanks, four 7,000-gallon aeration tanks, two 86.5-ft2 surface area 

secondary clarifiers, two 7-ft2 surface area US filters with anthracite and sand media, two 775-gallon 

chlorine contact chambers, two 40-GPD hypochlorite pumps (one backup), a  30-gallon hypochlorite 

holding tank, two 5-GPD polymer pumps (one backup), a 30-gallon polymer solution holding tank, a 

weir box with a 22 ½ degree; V-notch weir, a 8 inch diameter reclaimed water pump station with dual 

310-GPM pumps, two 6,700-gallon sludge holding tanks, and a 50-Kw onsite emergency electric 

Attachment B



FLA395692-005-DW4P 

Page 2 of 4 

generator. Effluent will be high-level disinfection and discharged to an onsite absorption field. 

Wastewater residuals are hauled to Rainbow Ranch RMF for treatment and final disposal. 

e. Description of Effluent Disposal and Land Application Sites (as reported by applicant) 

See attached map(s) for effluent disposal and land application site(s). 

2. SUMMARY OF SURFACE WATER DISCHARGE 

This facility does not discharge to surface waters. 

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS 

This facility is authorized to direct reclaimed water to Reuse System R-001, an absorption field 

system, based on the following:  

 

Parameter  Units Max/

Min 

Limit Statistical Basis Rationale 

Flow 

MGD 

Max 0.008 Annual Average 62-600.400(3)(b) & 62-610.810(5) FAC 

Max Report Monthly Average 62-600.400(3)(b) & 62-610.810(5) FAC 

Max Report 3-Month Rolling 

Average 

62-600.400(3)(b) & 62-610.810(5) FAC 

Percent Capacity, 

(TMADF/Permitted 

Capacity) x 100 

percent 

Max Report Monthly Total 62-600.400(3)(b) FAC 

BOD, Carbonaceous 

5 day, 20C 
mg/L 

Max 20.0 Annual Average 62-610.510 & 62-600.740(1)(b)1.a. FAC 

Max 30.0 Monthly Average 62-600.740(1)(b)1.b. FAC 

Max 45.0 Weekly Average 62-600.740(1)(b)1.c. FAC 

Max 60.0 Single Sample 62-600.740(1)(b)1.d. FAC 

Solids, Total 

Suspended 
mg/L 

Max 10.0 Single Sample 62-610.510(2) FAC 

Coliform, Fecal 

#/100mL 

Max 200 Monthly 

Geometric Mean 

62-600.440(4)(c)2. FAC 

Max 200 Annual Average 62-610.510 & 62-600.440(4)(c)1. FAC 

Max 800 Single Sample 62-600.440(4)(c)4. FAC 

pH 
s.u. 

Min 6.0 Single Sample 62-600.445 FAC 

Max 8.5 Single Sample 62-600.445 FAC 

Chlorine, Total 

Residual (For 

Disinfection)  
mg/L 

Min 0.5 Single Sample 62-610.510 & 62-600.440(4)(b) FAC 

Nitrogen, Nitrate, 

Total (as N) 
mg/L 

Max 12.0 Single Sample 62-610.510(1) FAC 

Solids, Total 

Dissolved (TDS) 
mg/L 

Max Report Single Sample 62-610.510(1) FAC 

Other Limitations and Monitoring Requirements: 

Attachment B



FLA395692-005-DW4P 

Page 3 of 4 

Parameter  Units Max/

Min 

Limit Statistical Basis Rationale 

BOD, 

Carbonaceous 5 

day, 20C (Influent)  

mg/L Max Report Single Sample 62-601.300(1) FAC 

Solids, Total 

Suspended (Influent)  

mg/L Max Report Single Sample 62-601.300(1) FAC 

Monitoring 

Frequencies and 

Sample Types 

- - - All Parameters 62-601 FAC & 62-699 FAC and/or BPJ of 

permit writer 

Sampling Locations - - - All Parameters 62-601, 62-610.412, 62-610.463(1), 62-

610.568, 62-610.613 FAC and/or BPJ of 

permit writer 

4. DISCUSSION OF CHANGES TO PERMIT LIMITATIONS 

The current wastewater permit for this facility FLA395692-005-DW4P expires on January 20, 

2015. 

Due to the elevated Total Dissolved Solids (TDS) levels in the compliance well MWC-1, TDS was 

added to the list of parameters to be monitored on a semi-annual basis from the effluent (R-001) as 

report only. 

5. BIOSOLIDS MANAGEMENT REQUIREMENTS 

Biosolids generated by this facility may be transferred to Rainbow Ranch or disposed of in a Class 

I solid waste landfill. 

See the table below for the rationale for the biosolids quantities monitoring requirements. 

Parameter  Units Max/

Min 

Limit Statistical Basis Rationale 

Biosolids Quantity 

(Transferred) 

dry tons Max Report Monthly Total 62-640.650(5)(a)1. FAC 

Biosolids Quantity 

(Landfilled) 

dry tons Max Report Monthly Total 62-640.650(5)(a)1. FAC 

Monitoring Frequency All Parameters 62-640.650(5)(a) FAC 

 

6. GROUND WATER MONITORING REQUIREMENTS 

Ground water monitoring requirements have been established in accordance with Chapters 62-520, 

532, 601, 610, and 620, F.A.C. 

7. PERMIT SCHEDULES 

A schedule is not included in the wastewater permit.  

Attachment B



FLA395692-005-DW4P 

Page 4 of 4 

8. INDUSTRIAL PRETREATMENT REQUIREMENTS 

At this time, the facility is not required to develop an approved industrial pretreatment program. 

However, the Department reserves the right to require an approved program if future conditions 

warrant. 

9. ADMINISTRATIVE ORDERS (AO) AND CONSENT ORDERS (CO) 

This permit is not accompanied by an AO and has not entered into a CO with the Department. 

10. REQUESTED VARIANCES OR ALTERNATIVES TO REQUIRED STANDARDS 

No variances were requested for this facility. 

11. THE ADMINISTRATIVE RECORD 

The administrative record including application, draft permit, fact sheet, public notice (after 

release), comments received and additional information is available for public inspection during 

normal business hours at the location specified in item 13.  Copies will be provided at a minimal 

charge per page. 

12. PROPOSED SCHEDULE FOR PERMIT ISSUANCE 

Notice of Permit Issuance:  August 13, 2014 

13. DEP CONTACT 

Additional information concerning the permit and proposed schedule for permit issuance may be 

obtained during normal business hours from: 

Joseph Emery, P.E. 

Professional Engineer I 

 Northeast District Office 

8800 Baymeadows Way West Suite 100 

Jacksonville, FL 32256 

Telephone No.:  (904) 256-1619 

Attachment B



ISSUANCE/REISSUANCE DATE: January 2015 
DMR EFFECTIVE DATE: March 2015 DEP Form 62-620.910(10), Effective Nov. 29, 1994 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 

When Completed mail this report to: Department of Environmental Protection, 8800 Baymeadows Way West, Suite 100, Jacksonville, FL 32256 

PERMITTEE NAME: St. Johns County School District PERMIT NUMBER: FLA395692-005-DW4P   

MAILING ADDRESS: 40 Orange Street     

 Saint Augustine, Florida 32084- LIMIT: Final REPORT FREQUENCY: Monthly 
   CLASS SIZE: N/A PROGRAM: Domestic 

FACILITY: Southwood Elementary WWTF MONITORING GROUP NUMBER: R-001   

LOCATION: S.R. 206 MONITORING GROUP DESCRIPTION: Absorption Field, with Influent 
 Hastings, FL 32145- RE-SUBMITTED DMR:                       

   NO DISCHARGE FROM SITE:          

COUNTY: St. Johns MONITORING PERIOD     From: ____________________  To: ____________________  
OFFICE: Northeast District  

      

Parameter  Quantity or Loading Units Quality or Concentration Units No. 
Ex. 

Frequency of 
Analysis 

Sample Type 

Flow Sample 

Measurement 

          

PARM Code 50050    Y 

Mon. Site No. EFA-1 

Permit 

Requirement 

 

 

0.008 

(An.Avg.) 

MGD  

 

 

 

 

 

  5 Days/Week Meter 

Flow Sample 
Measurement 

          

PARM Code 50050    A 

Mon. Site No. EFA-1 

Permit 

Requirement 

Report 

(Mo.Avg.) 

Report 

(3Mo.Avg.) 

MGD  

 

 

 

 

 

  5 Days/Week Meter 

Percent Capacity, 
(TMADF/Permitted Capacity) x 

100 

Sample 
Measurement 